\

U.S. DEPARTMENT OF COMMERCE
National Technical Information Service

PB-255 769

Municipal Wastewater
Treatment Plant Sludge
and liquid Sidestreams

Comp, Dresser and McKee, Inc.

Prepared For
Environmental Protection Agency

June 1976




BEST SELILERS

rnom NATIONAL TECHNICAL INFORMATION SERVICE

- Study ;
PB-252 204/PA17 1s1spbpcsssonms.oo
Evaluation of Home h_l_-..lhatlncaym
UCRL-51 711/PAT 154p PC$8.75/MF$3.00
Aviation. Alrports
ADA-023 420/PAT 205.p PCS$7:75/MF$3.00
Cooling Tower Environment, 1974. Procesdings-0f
a Symposium Held at the University. of: Maryland
Adult Educstion Center on-Mar. 46, 1974
CONF-74 0302/PAT 848 p PC$13.60/MF$3.00
Biological Services Program. Fiacal Year 1978
[...]
cost. Therefore, methods to make them thicken faster and dewater more readily; with the
creation of a minimum ameunt of other problems, should be carefully evaluated by the design
engineer. Some extra costs in the actual treatment process may produce a more than
comparable reduction of costs in the waste solids handling and disposal. }

As was indicated in Section 4.3.1, there appears to be a basic difference in the physical and
biological character of the solids produced when the growths occur on fixed media.and when
they are in an agitated suspension. Many problems that seem to be commonly expencneed
with the activated sludge process are unknown in trickling filter phnu One example is the so-
called “bulking™ of the sludge, which often occurs under conditions in which'the cause-effect
relationships are not very clear.

4.3.3 Activated Sludge Plants Using Pure Oxygen \

The use of pure oxygen instead of air for supplying the required oxygen to the mlcroomnm
in the activated-siudge process was studied over 20 years ago. However, only recently has:it
become possible to use the process practically, because of the-various technicalimprovements
and significant lowering of costs for on-site oxygen production systems: However, there are
some technical limitations and the rotal costs of an oxygen system, as compared to a modern
aeration system, are not necessarily always in favor of the oxygen.system (/8).

The solids in the acration basin can be carried at a higher concentration than withairsystems.
The concentration of the sludge drawoff from the final clarifier in the oxygen system is about
1.0 to 2.5 percent; in the normal operation of an activated sludge system usingair the solidsare
usually not more than about [ to 1.5 percent by weight(/9)X20): The settled solids can be
thickened further using a flotation thickener, which can produce 4 to 5 percent solids.

14




4.4 CHEMICAL ADDITION TO PRIMARY PLANTS

Chemical treatment of raw wastewater was practiced fairly extensively in the 1920’sand 1930'%.
However, as the activated sludge process came more and more into use, it became apparent
that it could produce a higher quality effluent at lower operating cost. A good review of
chemical treatment is given by Culp(2/). Chemical treatment is now coming back into use for
the following reasons: (1) it can reduce BOD loads on an existing secondary plant, (2) it can
precipitate phosphorus, (3) it can be combined with a subsequent physical treatment process
(activated carbon) to obtain an effluent comparable to biological treatment with reduced space
requirements and reduced sludge handling costs, and (4) it can take advantage of organic types
of coagulants (polymers). Polymers accomplish coagulation with much less increase in total
solids in comparison with inorganic chemicals.

Inorganic coagulants such as alum, iron salts, lime, or organic coagulants can be used to
capture the finely divided suspended solids and a portion of the colloids in a primary clarifier.
These coagulants are mixed with the raw wastewater which is then flocculated and settled.

With such treatment, suspended solids removals fron: domestic was:ewater of 85 :0 90 percent

can be obtained and BOD removals of 55 to 70 percent are possible. The sludges resulting from
treatment with inorganic chemicals are frequently dewatered and disposed of in landfills (when
stabilized using lime treatment at pH of at least 11.5) or incinerated with garbage and refuse. If
organic coagulants are used, the sludge volume is considerably less and such sludges can be
digested before dewatering. Sludges produced with alum or iron coagulant treatment can also
be digested. No solubilization of the precipitated aluminum phosphate occurs, though some
may occur when ferric phosphate is reduced to the ferrous form in an anaerobic
digester(22,23,24,25). Presently, lime treatment of raw wastewater is frequently used, with the
addition of a coagulant aid such as one of the polymers if needed. The pH is raised to about 9.5
or 11.5, depending on what degree of phosphorus removal is desired and the calcium and
magnesium content in the wastewater. The precipitated calcium carbonate and, if the pH is
above 10.5, some magnesium hydroxide accomplish coagulation of the suspended and
colloidal matter. The settled sludge is quite dense—around 10 percent by weight at the lower
pH—-and is usually easily dewatered without further conditioning. 1t must be recognized that
addition of coagulants can substantially increase the weight of solids to be treated.

The amount and density of the solids produced by various chemical treatments of raw
domestic wastewater are shown in Table 2. These values are based on the solids discharged
from primary clarifiers(26). |

TABLE 2. PRIMARY CLARIFIER SOLIDS RESULTING FROM /
. CHEMICALTREATMENT OF RAW WASTEWATER|

[ Pounds per . \
Treatment | Million Gallons' Percentage Solids
Lime .
pH>11.5 | 3,000-12,000 5.0
pH<11.5 i 2,000-10,000 110
Iron coagulant | 9,000-20,000 , 1.5-2.0
Aluminum coagulant* : 5,000-10,000 - 0.5-10
| *Polymer may be desirable.

15




The amount of sludge produced will depend on the alkalinity of the wastewater and the degree
of phosphorus removal desired. : -

Biological digestion of sludge which has beeri. treated with lime for phosphorus precipitation

might not be effective. Some experiences reported recently in Ontario, Canada, indicate that

high pH sludge must be added to the digester with some control to prevent digester upset(27x

It was stated that raw wastewater was treated with lime to a pH of 10.5. By keeping thesludge
in the bottom of the clarifier for some 1.5 days, the pH dropped to 9.5 and then, by proper

pumping of the sludge to the digester, normal operation of the digester was maintained ata pH

of about 7.0 to 7.4. The calcium phosphates solubilized to only a minor degree; there were only

6to 8 mg/ | of phosphorus in the supernatant, which was less than that in the raw wastewater.

The digested siudge had a solids concentration of 10 to |1 percent.

A 30-mgd plant that will employ lime treatment of raw wastewater in a primary clarifier,
followed by an activated sludge-nitrification stage and then denitrification, is being designed
for Contra Costa County in California(28). The sludge from the primary. basin will be-
incinerated and calcined after centrifuging. These processes will be discussed -later.in this-
report. - -

4.5 CHEMICAL ADDITION TO SECONDARY PLANTS.

. The fequirement for reduction of phosphorus in wastewaters to a low level has broughgabout-
. the use of chemical coagulation as a separate or integrated process in wastewater trestment.
-Either alum or an iron salt, Such as ferrous sulfate, will precipitate orthophosphate as a8 |
insoluble aluminum or iron: phosphaté at normal pH values. Of course, use. of these
coagulants, depending..on the alkalinity of the wastewater, results.in an appreciable.
precipitation of cither.aluminum or iron- hydroxide. Studies have indicated: thas alum,
" aluminate, or.iron salt can be added:in an activated sludge acration- basin or in a separate
mixing basin or compartment between the acration basin and the final clarifier. Since the.
phosphates precipitate at pH values in the range of 6 t0 8 when analuminum or-irop salt-is
added, no adverse effect on the. biological activity has been- noted(29). The-hydroxides-
produged tend to coagulate the finer particles of the activated sludge and to.improve.the.
clarification-and settleability. Although the quantity of solids increases, the total vojume of
sludge is not greatly increased, since these settied solids produce a deaser sludge. Also, jests-
- liave shown that there is no adverse effect on cither anaerobic or acrobic digestion of the
sludge. It has been indicated by small scale testing that the sludge in the secondary clarifier with
the addition of the aluminumvor iron coagulants to the mixed liquor will settle toa-total solids
concentration of 1.0 to 2 percent, while without the chemicaladdition it will settle toabout 0.3
to 1.0 percent(30). Presumably, performance would vary with water.characteristics.and:
amount of coaguilant._ -

‘“... -

- A fuli-scale-ficld test was made at a trickling filter plant which involved adding sodium
aluminate to_the filter influent to accomplish phosphorus precipitation(37). it was not felt that-

- adding alum would be desirable because of the poor mixing and essentially “plug-flow™ ina.
filter, which in an insufficiently buffered wastewater could cause a drop. of pH that would be.
too low for optimum biological activity. No adverse effect on the performance was noted whkn
using aluminate. However, the phosphorus.removal efficiency was not 2s good as thatwhena
comparable dosage of alum was added to the aeration basin of an activated sludge plant. The
sludge in the final clarifier had the same volume as before the chemical addition, indicating:
some densification.



4.6 SLUDGES FROM NEW TREATMENT PROCESSES ,l

There are several new treatment processes which are coming into use; some have been studied '
sufficiently and are being mcorporated into plants now under design, while others are not as : '

fully developed and some are still in pilot plant stage.

" The new processes or combination of existing processes that are of principal significance in |
municipal wastewater treatment, especially if organic industrial wastes are also being treated,
include:

The Physicochemical Process: This is a nonbiological process
involving treatiment of raw wastewater with lime, alum, oriron
salts, and possibly polymers in a unit or units including mixing,
flocculation, and settling. Lime has been used because it
removes phosphorus, complexes and precipitates any heavy
metals, and at pH values below about 10.5 produces a dense
sludge that thickens and dewaters readily. There are at present
(December 1972) some 30 municipal plants under design,
varying in capacity from 1 to 60 mgd, which will use the
physicochemical process. After chemical treatment and settl-
ing, the effluent may go directly to activated carbon columns or
to dual-media (coal-sand) filters for suspended solids removal.
If lime is used, recarbonation precedes filtration. When low
hardness waters are treated with lime and the pH is raised to
above 11, recarbonation precipitates sufficient calcium car-
bonate so that a second chemical reaction unit is used. After
filtration the wastewater is passed through granular activated
carbon columns, which may be of either the downflow or
upflow type. The advantages and disadvantages of each are
discussed in detail in the literatue(32,33,34.35).

The total weight and volume of sludge produced in the
physlcochemlcal process will usually be about the same as that
produced in a conventional pnmary-blologlcal plant. The
sludges will be similar to those described in Section 4.4. These
‘'sludges may require smaller amounts of conditioning
chemicals to dewater than biological sludges. However, their
final disposal may or may not be any more simple or more
ecopomical (see Section 10).

The filters and carbon bed (if of the downflow type), when
backwashed, will produce a liquid sidestream that has about|
200 to 500 mg/ | of suspended solids which will be fairly dense
and settieable, and this stream will have to be recycled to a
clarifier for solids separation.

Concurrent Biological and Activated Carbon Process: This
process involves the use of powdered carbon mixed with the
activated sludge. Currently (1973), there_is no municipal !
wastewater treatment plant utilizing this process. The method
could have merit where a considerable amount of soluble

- — ——

17



organic matter with low biodegradability is preseat from
industrial wastes. There are some plants in operation treating
industrial wastes(36){37). The activated studge and the carbon
settle in the clarifier to 2 to 3 percent solids (exclusive of the
-mmwmbmwumu
from the organic siudge, which dewaters with little or no
coaditioning.

Because of the lower cost of powdered carbon as compared to
granular, the economics overall are competitive with other |
treatment process costs.

~ 4.7 SEPTIC TANK SLUDGE (SEPTAGE)

dhdﬁp'&onmkhﬁh septage) is & continuing probliim, especiitly in
b ﬁmmm-ghry“:lpu)c::&mmw ‘out Uy
mmmm,mmmdmmhmmm
without amthority to do so.

In & survey made in Indiasia about 10 years ago(38), wistewatir phist Spenitiis eié sited
mmma-mmdwmmmmam
plants. About one-balf of some 100 replics stated that they permitted sisch

.half said they did not permit suchva practice, huheumnaphnuulofwbnﬁm
was discharged.

mmfmq&mhMMGMmﬁﬂhwoﬂ‘ ciitiiieatpls
impose a shock loading o BOD and suspended solids, togethier with a high' -
mmnhandmhhlymul’ﬂ;&dmnnwbm_
clarificrs, caused-odorous conditions, and adversely affected the secondary’plific.
mwummumwmmumuﬁw:h
many operators of small plants Jecated in aseas where a harge misiabeér of sejiic’ tidks exist.
uwumdwmmmmmmmw
wastes is not desirsble.

Some pretreatment-and equakisation of the diccharge of such septaige stibiolil ‘be‘praceiced,
especially ifths:amount is-large and the pizat is relatively small. Théde 'is"Siitle “specific
mmmmdeM)SHm iitve solide
that are in various-stages 6 inaerobic decomposition. If sich septaje Wve ki
covered holding tank anid then pumped at a low rate 10 the trentment pling, thcadveridefieces
could be minimized. Odordemamiting from such a holding taisik couldde suppiésiidios trje
degree by adding lime to ‘raice: thie:pH to about 11. Lime adifitioh wWoald réct wiily'any
hydrogen sulfide and the odorous volatile acids: in eddition, a high degiee of pathogta kilthind
inactivation would be-obtained. mmmuummmmm

|

The situation heowbau mmmmmmmmpnomﬁ
imunicipslity or political unit which financed the building of the tewerage'systemand ticatmenit
‘plant. In some areas there is a larger population using septic tanks than is edanecied to the
sewerage system and public treatment piant. Certaialy, those who have septic tanks sad the
;private contractors who clean such tasks mmnhnﬂhyupeeulmmﬁn.w .

i



they did not pay to build or to operate, to handle their septage. This is a matter that may
warrant some sort of regional control. Septage is a serious problem in some areas and requires
prompt and positive action, if existing and even newly built wastewater treatment facilitiesare
to perform as required at all times.

L \



5. SLUDGE STABILIZATION

Before sludge can be disposed of, it must first be treated to reduce any adverse impact on the
receiving land, air, or ocean. The term “sludge stabilization” is used to describe those methods
which will reduce the detrimental impact of sludge disposal, i.c., render the sludge as
innocuous as practlcal Though stabilization has a specific technical meaning, in this report it
involves other items. The following are the primary requirements for stabilization:

1. The highly volatile portion of the sludge is either removed or so treated that
rapid decomposition, with resultant rapid oxygen consumption and the
creation of odors, does not occur.

2. Any toxicants are in a form which would not immediately and adversely
affect the environment. For example, organic toxicants, if not degraded,
should have been altered in composition so their toxicity has been largely
eliminated. Heavy metals should be complexed or rendered insoluble in
water. (However, changes in pH after disposal may eventually cause heavy
metal solubilization.)

3. Ahigh degree of kill or inactivation of various types of pathogens should be

i attained.

5.1 BIOLOGICAL METHODS

5.1.1 Anaerobic Digestion

Water Pollution Control Federation Manual of Practice No. 16 should be referred to for a!
description of this process and the various design and operational considerations.

Anaerobic digestion involves biological decomposition of organic material inanenvironment
devoid of dissolved oxygen. Decomposition results from the activities of two major groups of
bacteria. One group is the “acid-formers,” many of which are facultative. In the absence of free
[...]
and is practiced at several localities in Germany. It destroys pathogens to a high degree, but
does not stabilize the sludge since it does not reduce the volatile solids.

27 |



6. SLUDGE THICKENING

6.1 GRAVITY

Gravity thickening is the most common sludge concentration process in use at wastewater!-
treatment plants. Suspended solids particles with a sufficiently great settling velocity may be |
separated from water by maintaining quiescent conditions. Gravity thickeners usually follow |
gravity clarifiers, sometimes in the same unit, but the emphasis is on removing water from |
solids rather than solids from water. In thickening, the predominant mechanism is hindered
settling rather than frec settling typical of clarification. An advantage of gravity thickening is .
' its simplicity. However, gravity thickening doesnot produce as highly concentrated a sludge in
some cases as do other thickening processes. X

- |
In a primary clarifier, the settled solids can thicken sufficiently under the right conditions;
without any further treatment. Sometimes a coagulant or an organic polymer is added to aid!
the removal of the finer and colloidal solids that do not normally settle out. Inorganic;
coagulants also can precipitate phosphorus. Primary clarifiers for sewage are usuallydcsigned'
for average hydraulic loadings of 1,000 to 1,500 gpd/sq ft. They can be either circular or
rectangular and must be equipped with skimming devices. i

The clarifier following a biological treatment process must handle much lighter solids, and'
thercfore the hydraulic loading averages only about 600 to 700 gpd/sq ft and should not exceed
1,200 gpd/sq ft for peak flows, especially if activated sludge is handled. Such clarifiers!
accomplish a certain amount of thickening of the sludge that settles out. The sludge from al
trickling filter plant will normally be concentrated to about 3 to 4 percent by weight. However,|
activated sludge rarely concentrates to more than 0.5 to 1 percent in final clarifiers, except in'
systems where pure oxygen is used, and then concentrations of 2 to 3 percent have been,
obtained. i

To thicken the secondary or mixture of primary and secondary sludges further, either before
digestion or dewatering, the sludge can be pumped to a separate gravity thickener. These units
have hydraulic loadings of about 200 to 500 gpd/sq ft. Solids loadings are about 8 to 20 1b/sq
ft. The retention time cannot be too long if the liquid temperature is, say, 80° F or higher
because anaerobic conditions quickly develop with resuitant gassing and floating of the studge.
Gravity thickening is not too effective for waste activated sludge alone. Usually, it can only
increase the solids concentration from about | percent to 3 percent by weight or, in oxygen
plants, to about § to 6 percent. Also, if nitrates are present, denitrification could occur with
release of nitrogen gas bubbles, which will result in floating of the biological siudge floc.
Chlorination of the sludge in the thickener is frequently used to suppress or delay anaerobic
conditions and denitrification, as well as to contro% odors.

29 \

Preceding page blank



One factor that can cause poor thickening and even flotation of light biological sludge‘
particles, especially activated sludge floc, is saturation of the liquid portion of sludge with,
nitrogen gas because of exposure of the wastewater to the atmosphere or to acration. Changes '
in pressure or temperature that decrease the solubility of nitrogen can cause it to come out of :
solution in the form of small bubbles which attach themselves to the sludge particles. Any
biological denitrification would aggravate this problem. \

The required surface area of the thickener may be estimated from a solids settling rate test

made in a 2,000-ml graduate: The surface area must be large enough that the upward velocity

of liquid leaving the basin is not greater than the settling velocity of the slowest settling particle

which is to be captured. Sparr states that experience has shown that gravity thickeners for

activated sludge alone should have a solids loading of about 5 to 8 Ib/sq ft/day and 6 to 10
"1b/sq ft/day when primary sludge is mixed with activated sludge(6/). These are loadings for
% thickeners having stirring pickets on the scraper trusses, and can be increased if chemicals are
| added. - T

There are varied opinions regarding whether activated sludge should be gravity thickened !
alone or whether the primary sludge should be mixed with the waste activated slutige.in the
thickener. Sparr (61) reports that experiences of Torpey in New York City show very definitely
that by mixing the two sludges in the thickener many problems associated-with thickening of
waste activated sludge alorle can be climinated. The heavier primary solids fill the voids.in the |
light, flocculant activated sludge. Torpey has obtained solids concentration in the combined .
thickened sludge of 4 to 6 percent by weight.| .

2 W ¥ e e

Conventional thickening tanks are usually circular with a cone-shaped bottom:and center
drawoff. The concentrated sludge is removed from the bottom and the overflow liquor is
drawn off for return to the plant inlet. The tanks are about 12 to |5 ft decp (sometimes 10t for
small plants), with inlet facilities that dissipate the entrance velocitiés, and a singleroutlet pipe
with short suction connections. B el

A common thickener consists of a circular tank with rotary collector arms equipped with ’
vertical “pickets” which gently agitate the sludge. The action of the pickets releases the water |
bound in the sludge particles and also any gas bubbles. Blades on the bottom of the collector
arms move the concentrated sludge to a center drawoff point. A skimmingarrangementshould
be installed.

The liquid overflow sidestream from sludge thickeners is returned to the plant after the
primary clarifier. The soluble organic and inorganic matter contained in the sidestream should
not be significantly différent from that of the biological process effluent, unless tertiary
treatment will be carried out. It is good practice to return this overflow to the:head of the
secondary system, since the suspended solids, which may range from 100 to |,000 mg/ {,are not
settlcable in the time available in a primary clarifier and the overflow may cause other
problems. Any thickener overflows will, of course, increase the suspended solids and
associated BOD loadings on the secondary plant and must be considered as a cost attributable
to the sludge handling process of the plant.

The quantity of overflow from gravity thickeners appears to vary considerably from plant to
plant, depending on loading and sludge type. At Grand Rapids, Michigan, the overflow
amounts to about 0.3 percent of the plant flow(62), while the overflow at the Bowery Plant in
New York City averages about S percent of the plant flow (63). The differcnce in quantities of
overflow is explained by the difference in thickness of inflow sludge. There are instances where
returning thickener overflow has caused operatioral problems. Such problems can occur when

2 \



septic or bulky sludge will not thicken and the resulting overflow contains high concentrations -
of suspended solids and BOD. Jordan and Scherer(64)reported that recycling overflow from a
gravity unit that was thickening a bulking activated sludge resulted in a buildup of suspended
solids in the aeration tanks at Amarillo, Texas, with resultant carryover in the final effluent.

6.2 PRESSURIZED-AIR FLOTATION

Flotation, like gravity settling, can be and has been used for clarification or removal of
suspended solids from the main wastewater stream. Like gravity settling, it has been adopted
for thickening waste sludges, especially organic sludges (such as waste activated sludge) thatdo
not thicken readily by gravity settling. To accomplish good thickening, and also to have a
relatively clear underflow, the raw sludge is frequently “conditioned™ with either an organic or
inorganic coagulant.

The particular flotation process described here is referred toas dissolved-air or pressurized-air
flotation. A volume of relatively clear water (usually the underflow) is pressurized to 30 to 70
psi and air is injected into the pressurized liquid so that dissolution occurs. Various schemes
are used to inject a large amount of air into solution, though rarely does it approach about 75
percent of saturation, corresponding to the theoretical value for the pressure and liquid
temperatures.

‘This pressurized liquid is then released througha specially designed valve ata pressure equal to
the hydrostatic head in the flotation basin (about 3 to 4 psi) and mixed with the raw sludge. The
drop in pressure causes microscopic air bubbles to come out of solution and attach themselves
to the sludge particles or floc, and thus rapid flotation results. Waste activated sludge havinga
concentration as it comes from the final clarifier of 0.5 to 1.0 percent by weight of solids can be
readily thickened to 4 to 5 percent. It is then suitable for dewatering with a vacuum ﬁlter.l
centrifuge, filter press, etc. The suspended solids capture can range from 83 to 99 percent,
depending on loadingand usage of polymers. Such flotation thickening of activated sludge can
also be used ahead of anaerobic digestion

The two important design criteria are: (1) solids loading, on the basis of pounds of dry solids
per square foot of clarification area in the fotation basin, and (2) the air to solids ratio. It has
been found that the weight of air that is dissolved averages about | percent of the dry solids
applied. The solids loading may range from | to 2 Ib/ hr/sq ft. Some activated sludge may
require a polymer for the higher loading. The hydraulic loading should not exceed about 1.0
gpm/sq ft. The above criteria are for thickening of waste activated sludge (65)66). One of the
advantages of using air flotation for thickening a sludge, especially activated sludge, is that the
system is kept aerobic. This eliminates septic action and “gassing” in the-sludge, which
frequently happens in gravity-type thickeners due to anaerobic decomposition.

Flotation can be used to thicken various types of sludges, including inorganic sludges such as
metal hydroxides. Bench-scale test units are available for testing of any sludge to determine the
necessary design parameters for sludges which are different from those normally produced ina
domestic wastewater treatment plant.

It has been reported that flotation thickening without chemical addition has recovered
between 83 and 95 percent of the solids, based on average values for seven treatment plants

3\



(67). Ettelt (68) also found that polymer addition increased the capture from 92.7 t0 99.6
percent. ;
Flotation thickener liquor can be recycled to the secondary plant. Ettelt recorded the solids
concentration in liquor from thickening activated sludge without chemicals as between 800
and 1,000 mg/1. The liquid underflow, and also the sludge in a pressurized air flotation unit,
has, of course, a high concentration of dissolved oxygen, which prevents any septicity.

6.3 CENTRIFUGATION

L Y P

_ Centrifuges have been used in the wastewater treatment field primarily for sludge dewatering
(see Section 9.3); however, one type of centrifuge, known as the disk or nozzle type, is coming
into use for thickening of activated studge. The disk type centrifuge has been used for many
years in the chemical process industry, but its use for sludge thickening in the field of
wastewater treatment is relatively new and only a few installations exist (69)70). Its use at
present is limited to waste activated sludge. The thickening efficiency of the disk centrifuge is
comparable to that of the préssurized-air flotation system. The principal advantages of the disk
centrifuge are compactness, overall lower total costs, and improved solids capture without
chemicals. There is a risk of clogging if proper screening equipment is not used and maiitained
ahead of the centrifuge.

The sludge passes through nozzies about 0.1 in. in diameter due to the pressure produced bya
“g” value of 5,000 and greater. It then flows out of the unit. The sludge entering the unit mast be
degritted by a hydrocyclone, if effective grit removal does not occur in the treatment plant,and |
at least one self-cleaning scteen should be installed ahead of the centrifuge to remove any
particles (such as hair or string) in the liquid larger than the smallest openings in the unit. If
there are large amounts of thiis material, two screens should be provided. The thickened sludge
can go to a digester or to other processing for eventual dewatering. The solids captureina disk
centrifuge, when using a polymer, can be on the order of 95 to 98 percent with a moisture
content of about 4 to 5 percent. Capture of 75 to 95 percent has been obtained without chemical
addition. l

The centrate can be returned to the acration basins if evidence indicates that the solids can be
entrained in thc main portion of the MLSS(70). The liquid from the self-cleaning screen should

be returned to the primary clarifier. If most of these screened solids are not captured in the |
primary basin, this sidestream must be disposed of with the thickened sludge; otherwise, the |
screenings will build up in the system. Screenings in the thickened sludge reduce the solids
concentration only slightly, since the stream is only a small percentage of the main liquid
sludge stream.

2\




7. SUPERNATANTS FROM
BIOLOGICAL DIGESTERS

In the sludge digestion or stabilization process, whether anaerobic or aerobic, the solids
volume is decr=ased because the volatile solids are destroyed by conversion to gases, water, and
soluble residues. The remaining solids will settle, if the process has been carried out properly
(refer to Section 5.1), leaving a supernatant which must be removed and disposed of in some
manner. These solids should concentrate to approximately the same percentage solids as the
raw influent sludge. The supernatants have a high concentration of soluble and insoluble
pollutants and a volume which can average about | percent of the raw wastewater treated.
Handling and disposal of supernatants can present some serious problems in the overall plant
performance.

7.1 ANAEROBIC DIGESTER SUPERNATANTS

Anaerobic digester supernatants vary considerably from plant to plant. It has been noted that
supernatants vary from clear, through shades of yellow, to black(7/). The odor may be
acceptable or very offensive and nauseating 1t may be relatively weak liquor, or its strength
may be extremely high in terms of the raw wastewater.

Several factors which affect supernatant qua' v include the type of sludge treated, the design

of the digester, and the method of operat:or/~2). Plants treating primarily domestic wastes|
produce a weaker supernatant than plants t-eating wastes containing large percentages of

organic type industrial wastes. It was alsc cbserved that a raw sludge with a high volatile

content will produce a supernatant with higher solids content than a raw sludge with a low

volatile content. Short digestion periods of 10 to {5 days have been found to leave more solids

in the supernatant(73). It has also been noted(74) that supernatant from primary plants is

generally weaker than supernatant from secondary plaats, but there is considerable variation

among plants of each type. Indeed, variation in supernatant quality for a particular plantis not

unusual(75).

Table 3 presents data on supernatant characteristics according to plant type(75). These data
show that supernatant from primary plants is, on the average, weaker than the other
supernatants, but there is considerable overlap.

The quantity of supernatant varies less than the quality. Generally, the quantity will range
from 5,000 gal. per million gallons (mil gal.) of sewage treated for primary plants to 10,000 gal.
and more for activated sludge plants, with trickling filter plants falling in between. A
conservative figure to use for activated siudge planis is | perceat of the wastewater flow.

33



TABLE 3. SUPERNATANT CHARACTERISTICS FROM ANAEROBIC
DIGESTERS (ALL VALUES IN MG/L)

Activated

Primary Plants  Trickling Filters®* | Sludge Plants®
Suspended solids 200-1,000 500-5,000 3,000-10,000
BOD 500-2,000 500-5,000 1,000-8,000
COD 1,000-4,000 2,000-10,000 3,000-15,000
Ammonia (NH;) 300-400 400-600 400-1,000:
Total phosphorus as P 50-200 100-300 300700

{ *Includes primary studge.

Recycle of supernatant to the plant will have no significant effect on the plant hydraulics. Such
recycling can, however, affect other portions of the plant operation, such as aeration
requirements, chemicals required for coagulation, phosphorus removal, ammonia removal,
and the final effluent quality in general. Plant operation is affected not by the supernatant
volume but by the mass of constituents in that volume. For some constituents, the amount in
the supernatant is negligible compared with the amount entering the plant, but for other
sonstituents the amount of supernatant is substantial. Malina and DiFilippo(75)reported that
the amount of nitrogen in the supernatant of the Archibald, Ohio, activated sludge plant was
about 40 percent of the nitrogen in the plant influent.

Returning digester supernatant to the head of a plant can produce several problems. In some
cases, supernatant return has caused the primary tanks to become septic and emit odors. The

sludge from these tanks also becomes less concentrated. Supernatant return can cause °

additional problems in secondary plants. Clogging of trickling filters can occur, #nd odor
problems can arise because of the release of dissolved gases as the primary effluent isapplied to
the trickling filters or is acrated in activated sludge plants.

Returning supernatant will increase operating costs. The added load increases the chlorine
demand in prechlorination. Greater quantities of chemicals are required for chemical
coagulation. All such costs are attributable to sludge handling and disposal.

Supernatant addition can cause periodic upsets in biological treatment processes. Also,
supernatants have high soluble COD values, a portion of which is not readily degraded
biologically. Because of upsets, and because treatability is affected, discharge of organics to
receiving waters i§ increased.

The above problems seem to dictate against recycling supernatant in a treatment plant;
however, some operators have found few problems from such recycling. The effect of recyeling
supernatant can be minimized by proper design of digester and adequateallowances in general
plant design.

Many of the problems associated with recycling supernatant scem to be caused by the septicity
of the liquor. Return of the supernatant to preaeration units has been found to be helpful,
although this could cause release of odorous gases and volatile organic compounds.,

'-\ M. \’




Even though recycling supernatant does not appear to affect operation of many plants, and
may reduce BOD and solids removal efficiency only slightly, recycling can greatly affect
removal of nutrients by a treatment plant. It was found at the Archibald, Ohio, activated
sludge plant that 57 percent of the nitrogen fed to the digester was returned as supernatant(75).

It has been noted by Vacker, et al.(76), that digester supernatant should not be recycled directly
to treatment plants removing phosphorus by uptake in aeration tanks. The return of
supernatant which has a high soluble phosphorus content (such as that from an activated
sludge plant) will work against phosphorus removal, since it is the biological sludge which is
the vehicle for removing phosphorus from the wastewater being treated. However. any
phosphorus that is “tied up” chemically by aluminum or iron will, to a small degree, be rcleased
to the supernatant (see Sections 4.4 and 4.5). The only phosphorus released is that due to
decomposition of the volatile organic matter.

The above discussion indicates that plants can and have been upset due to return of
[...]
solids after treatment will thicken by gravity to 4 to 12 percent solids. On vacuum filtration of
the thickened sludge, a cake having 30 to 45 percent solids can be obtained.

Most of the solubilized organic matter appeared in the decant liquor after heat treatment and
in the filtrate or centrate when the sludge was dewatered. The studies were both with and
without injection of air into the reactor, which resulted in no outstanding differences in the
degree of solubilization or total reduction of COD in the studge(700). The heat treatment

)



High
pressure

Sludgc, RS

4

Piant
water
supply

Heat
exchanger

Cartridge
water
conditioner

|

High temperature
water boilc

Makeup

watcr pump !

|

Reactor

(

(

i g

Level
controlled
expansion
tank

station

Thickening
tank

Flow Vacuum
control filter

Overflow recycled
through plant

Filter cake |

Yacuum

pump and
Sludge l receiver
pump system

Filtrate |
recycled
through
plant

FIG. 1. TYPICAL SLUDGE HEAT CONDITIONING SYSTEM

45



system that injects a small amount of airinto the reactor is not indicatcd to achieve appreciable
oxidation of the organic matter at the temperatures uscd in this process; about 5 percent of the
COD is reportedly removed by the oxidation.

The specilic characteristics of the liquorafter heat treatment of a mixture of primary and waste
activated sludge are: BODs = 3,000 to 10,000 mg/ 1; BODx = 5.000 to 15,000 mg/1: COD =
10,000 to 25.000 mg/!; ammonia = 500 to 700 mg/!; and phosphorus as P = 150 to 200
mg/ 1(99)(100). About 10 to 30 percent of the COD is not biodegradable, at lcast not in a 30-
day test period. Though some of the studies in which the above data were obtained werc made
in laboratory autoclaves, it was verified that continuous pilot plant stud ies gave esscntially
similar results. In one study in England(702) where such liquor was recycled to the head end of
a 1.0-mgd plant, there was an overall increase in BOD of over 30 percent, expressed as a load
(pounds per day) applied to the wastewater treatment processcs. The rcmoval of the high
conceatrations of BOD, COD if necessary, ammonia, and phosphorus would increase total
plant costs significantly. The BODs could be removed to a high degree by separate biological
treatment of the liquor(701). The nonsettleable suspended solids in the liquor can be anywhere
from 1,000 to 3,000 mg/ 1. Some of these solids could, of course, be removed during filtration
or cantrifugation, but most of them are colloidal in nature and require biological or chemical
flocculation for removal. The total volume of the liquor, including the decantate and the
filtratc (or centrate). for an activated sludge plant, will amount to about 0.75 to 1.5 percent of
the wastewater flow. 1t would appear that this sludge conditioning process generates a higher
concentration of pollutants in the sludge liquor or liquid sidestrcams than well operated
araerobic digestion(703). As with other. sidestreams, the problem of removing such pollutants
from this liquor, to avoid degrading the final effluent (whether by dirccttreatment or recycling
to the main trcatment plant), requires careful consideration and evaluation in the design.

Only if pollutant loads are expressed in terms that indicate the increased cost of additional~
oxygen required, larger basin capacity,and morechemical or carbon usagecan the toral cost of
any sludge promsing system be correctly evaluated.

L 4
The réﬁlb?l of the high concentration of nonbiodegradable COD by use of activated carbon
or ozone“Bxidation, if required, can be expensive. Some reports have stated that poliutants
such as BOD and ammonia in the liquor can be readily handled by the main treatment plant,
“sinée such tiquors can be stored and fed into the plant when the regular load is relatively low,
such as at night. In designing a treatment plant, the quantity of any poliutant that must be
removed is calculated typically in pounds per day. Usually, the daily loading will detérmine the -
size of an aeration basin, oxygen required, chemicals used. etc. This applics to a biological:

treatment process, a chemical coagulation process, oranactivated carbon adsorption process.

- A recent study was reported in the Journal of the Institute of Water Pollution Conirol (Gt.
_Brit.)(104) which adds considerably to our knowledge of the character and treatability of the
heat trcatment sludge liquor. The studies were requested by the London Metropolitan Water
Board, because a treatment plant on the Thames River was planning to use heat conditioning
in processing their sludge before dewatering with filter presses.:The Thames Conservancy
District required that the heat treatment liquor be treated separately, includingadsorptionon _
« activated carbon of the COD, before its discharge. The reasons given were thattoo littlewasas -
yet khown about the exact composition of the soluble organic matter in the liquor to permitits.’
recycle to the main activated sludge treatment plant and eventual d ischargeiinto the Thames;”
which was used as a source of water supply downsatream. There
was., they stated, the possible formation of "unmatural" organic
compounds, and it was the nonbiodegradable portion that gave
them concern. It had been noted that chlorination of some cf
these diluted liquors gave rise to taste and odor problem water
supplies.
46



Briefly. the pilot plant study consisted of an extended aeration plant and filtration followed by
activated carbon columns. The raw liquor had a BOD of about 10,000 mg/1,a COD of 17,000
mg/ 1, and an ammonia concentration of 700 mg/I. After treatment, the final effluent had a
COD of 52 mg/!1 on the average and the ammonia content was 130 mg/l, which was
considered suitable for discharge into the Thames River. To carry out the treatment, the raw
liquor was first diluted 5:1 with treated sewage and then aerated for 4 days, which reduced the
COD of the diluted mixture to about 330 mg/l. The MLSS was about 5,000 mg/ 1 in the
extended aeration plant. Since further aeration did not accomplish any additional reduction in
COD, it was calculated that 2,000 mg/1 of the raw liquor COD was nonbiodegradable. The
carbon adsorbed about 500 g of COD per kilogram of activated carbon. The carbon
regenerated satisfactorily in a high temperature furnace.

The total cost, including amortization and operation and maintenance, was about $4.75 per
1,000 gal. (US) of liquor treated. This was appreciably less than distillation, which was the
other alternative considered, and was not regarded as an especially large addition to the total
cost of the wastewater treatment plant. If this liquor is | percent of raw wastewater flow, which
is a typical volume, the cost per 1,000 gal. of wastewater treated would be almost 5 cents. This
figure, of course, does not include the heat treatment plant and associated costs.

Field experiences that are reported in the literature regarding sludye heat treatment are scarce.

Continual formation of hard calcium sulfate scale on the heat exchangerin these unitscan be a
serious problem in certain hard water areas. Normal cleaning of the heat exchanger surface is
provided for; however, where the water has a high concentration of permanent hardness in the
form of calcium sulfate, a serious problem results because of the inverse solubility of calcium
sulfate with respect to temperature. For instance, CaSOs solubility in pure water isabout 1,700
mg/1 at 212° F, which is about the temperature of the sludge during heat treatment. It thus
appears that frequent acid cleaning or some preventive measure must be considered if this
process is used in hard water areas. However, as indicated previously, documented data
regarding such operational problems are not readily available.

Where the sewage has a relatively high concentration of chlorides. such as may occur from
infiltration of sea water, stainless steel heat exchangers could corrode rapidly and special
materials may be needed. This occurred at an installation in Florida.

In England, two relatively small plants (about 3 mgd and 5 mgd) use heat treatment for the
sludge produced by pi1imary plus trickling filter treatment(/05). A filter press is used to dewater
the conditioned sludge. The liquor resulting from the heat conditioning of the sludge isdiluted
with some sewage and treated separately on plastic media filters. The plant has been in
operation for 2 years and the paper reports some operational and mechanical problems.
However, it appears that most have been resolved and the authors (plant manager and
manufacturer's representative) feel that they have a workable plant. The problems
encountered were: scaling of heat exchanger surfaces, flotation of solids in the decant
(thickener) tank following the heat reactor, furnace problems, odors, and various mechanical
failures. Total costs are estimated to average $40 per ton of dry solids (based on direct
conversion of English monetary units to US dollars). This does not include cost of disposal.

A recent (1973) pilot study (/19) on dewatering digested primary sludge produced at the Los
Angeles County Sanitation District Treatment Plant showed a total cost of $22.10 per ton fora
300-ton/day facility using vacuum filters after heat conditioning. Vaccum filters plus polymers
gave a cost of $12.70 per ton.

o\



D
e N,

There is a general report on the heat treatment installation for the sludge produced at the
‘ctivated sludge treatment plant at Kalamazoo, Michigan(/06). The plant treats domestic
wastewater and the-wastewaters from seven paper mills in the area. The facilities are designed
to handle about 100 tons of dry solids per day. The waste solids consist of 77 percent waste
activated sludge and 23 percent raw primary sludge. The reported total costs:for heat
conditioning, dewatering, and incineration are about $30 per ton of dry solids. Chemical
treatment was estimated to cost $10 per ton more. No detailed data are given relating to
treatment of the liquor produced by the heat conditioning process. However, the solids capture
by the vacuum filters is given as 87 percent, which left about 12,500 mg/ | of suspended solids in
the filtrate.

At Kalamazoo, a major operational problem reported related to the sludge grindersahead of
the heat treatment unit. This was due largely to the presence of grit in the sludgeand an unusual
load of industrial rags andpieces of plastic. Plans are underway to provide more effective
removal of these materials. Also, a new type of macerator will be tried out in place of one of the
grinders. The heat exchanger tubes are cleaned with dilute nitric acid once every 30 days; itisan
8-hr task.

8.3 FREEZING

A detailed study to evaluate conditioning and dewatering of sewage sludge by freezing was
sponsored by EPA and carried out by the Milwaukee, Wisconsin, Sewerage Commissionf/21).
The initial conclusion was that the freeze-thaw process has technical merit. However, the final
conclusion was that the total cost of the process was greater than existing -chemical
conditioning processes. One disadvantage appeared to be that it was essentially a batch
process. The tests were made on activated sludge having solids concentrations of.1.1-to 5.3
percent. The filtrate suspended solids varied from 100 to 1,000 mg/ 1, the higher values being
obtained from the initially thicker sludges. Storage of the sludge before freezing increased the
phosphorus and COD concentration of the filtrate; POs was about 150 to-200mg/ ! and CoD |
was 3,500 to 4.000'mg/ 1. Storage of the sludge after thawing also increased the PO,and COD
in the filtrate. :

Freezing and thawing have been studied at the Stevenage Laboratory7in? Engant
laboratory scale(/07). The process was first put to practical usc by the'Fylde Water: Board:ing
England for dewatering alum sludge froma water treatment plant(/08). The total costs for this
process amounted to about $40 per ton of dry solds. This is for handling sludge: having 6
percent solids. They used an artificial freeze-thaw system, involving considerable equipment.

The testing at Stevenage was on activated sludge, raw sewage sludge, alum sludge,and other
metal hydroxide sludges. In all instances, except for the alum studge, the filterability-of the
sludge on slight stirring, subsequent to thawing, deteriorated. With all the other studges..any
agitation seemed to cause a breakup of the floc. The only way a sludge could be handled after
the freeze-thaw step without agitation would be to dewater it in place, thus avoiding the need
for pumping or transferring it. This could be done in open drying beds for alum sludge from
water treatment plants(/09).|

The investigators at Stevenage concluded that this process was notsuited for organic sludges
uniess a chemical conditioner was also used, and this would make the process too eomy



A study was made at Ely, Minnesota, to provide basic information for proper design of
facilities for dewatering aluminum hydroxide sludges by natural freezing. This technique
offers cconomy for conditioning sludges in cold climates(//0).

49



9. SLUDGE DEWATERING AND SIDE-
STREAMS PRODUCED

All the various treatment processes sludges are subjected to, such as thickening, stabilization,
conditioning, are largely directed towards facilitating the removal of entrained water from the
solids. This “dewatering” is accomplished so that the solids can be more economically and
more readily disposed of in an environmentally acceptable and cost-effective manner.

The chemical and physical characteristics of the sidestreams that result from siudge dewatering
are described in this section. As has been discussed in previous parts .of this report, the
treatment processes preceding dewatering can have a very importanteffect on the quantity and
quality of these sidestreams.

9.1 SAND BEDS /

The most common method of municipal wastewater sludge dewatering is on sand beds.
Although sand beds are particularly suitable for small installations, they are used at treat-
ment plants of all sizes and in widely varying geographical areas. Many industrial sludges
and water treatment plant sludges are also dewatered on sand beds.

Dewatering on sand beds is by drainage and evaporation. The proportion removed by
drainage may vary from 20 to 85 percent. Normally, most of the drainage is accomplished in
the first 2 days on the bed; evaporation is the principal effect thereafter. After a few days, the
sludge cake shrinks horizontally, producing cracks at the surface which expose additional
- sludge surface area and enhance the drainage as well. The liquid draining from the sludge is
| often returned to the treatment plant. Though its volume is small, if the sludge being dried has
been digested the drainage contains a high concentration of soluble organic matter,,
ammonium compounds or nitrates, and phosphates. After one or more months of dewatering.!
the sludge is removed by a hand shovel or by a mechanical scraper. Only hght weightl
equipment can be used because heavy wheel loads witl damage the underdrain system.

The important parameters affecting sand bed design and use are:

Climatic conditions. The amount and intensity of precipitation, percentage of
sunshine, air temperature, relative humidity, and wind velocity can affect sand
bed design. Temperature is very important; in the Midwest, dewatering rates in
summer are about three times as great as in winter. Many plant operators store
sludge in digesters during the winter and apply it to beds only in the warmer

Preceding pdgé blank “e )



months. Alternatively, more favorable conditions are crcated at plants where
the beds are covered and artificially heated.

Depth of studge layer. The depth of sludge applied affects the drainage rate
(depth should not exceed § to 10 in.)..

Slucge characteristics. Sludges containing grit dry fairly rapidly; | those |
containing grease more slowly; primary sludge dries faster than|secondary |
sludge; more completely digested sludge dries and cracks relatively fast. It is
[...]
There are many such installations in Europe. The primary reasons for mixing are that
dewatered sludge, averaging 75 percent moisture, is too wet to compost by itself, and the
wz:_stcwmer sludge adds the nitrogen necessary for biological action for the nitrogen deficient
refuse

n |



To maintain aerobic conditions, the composting mass must be sufficiently porous so that ait

can penetrate it readily. For wastewater sludge, this means a moisture content of about 50"

percent. The ratio of carbon to nitrogen and to phosphorus must be in the range required for.

any aerobic biological oxidation and synthesis. There is usually an excess of nitrogen and

phosphorus present in raw wastewater sludge; in any case, there is no deficiency. The moisture”
~ content must be maintained at a proper range and, if artificial aeration is applied t0 a
: composting mass, as is done in mechanical composters, this air must be monitored and;
i controlled so that the optimum temperature is maintained once the thermophilic organisms
have become established. The moisture content cannot be allowed to go too low, since these
, organisms require moisture for their activity.

After composting, the organic matter resembles slightly moist humus (about 25 to 30 percent
moisture), and has an “carthy” consistency and odor. It can be disposed of on the land as a soil
conditioner or an innocuous landfill. Since an average témperature of 150° Fis maintained fi
at least S days, all pathegenic organisms, inciuding viruses, are killed or macuv;_.ted.

— - - — e ——— - —

_In 1967-68, the Bureau of Solid Waste Management of the U.S. Department of Health
Education and Welfare supported a research study on the composting of dewatered sewage
sludge without mixing it with any other material(/78). The sludge studicd was a mixture of
primary and secondary sludge from the Salt Lake City wastewater treatment plant. The siudge
was chemically conditioned and dewatered on a vacuum filter. The tests were made in a 40-cu-
ft mechanical composter equipped with a specially designed agitator mechanism. Air was
supplied through a porous bottom of the unit under controlled conditions to maintain the
proper temperature and amount of moisture. Recycling the final product to the head end of the
unit served to maintain the desired moisture concentration in the composter and also seeded
i the incoming fresh sludge with thermophilic organisms. The composting reduced the original
| sludge cake voiume by about 60 percent and the weight by about 85 percent. Thefinal product
| had a fertilizer value of cattle manure and was ftee from viable plant seeds and pathogen
| indicators. It could be stored outdoors, uncovered, without causing any odors or
: accumulation of flies or other insects.

’

When the siudge was conditioned with ferric chloride and lime, its pH was about 11.0. This
! dropped to 6.5 very rapidly after the sludge cntered the composter, because of the large amount

of CO, generated. When the sludge was conditioned with polymers, the moisture content of the

cake was about 50 percent higher; this made operation of the composter somewhat more

difficult, and a higher recycle was needed. Otherwise, the end product was practically identical, -
" except that the iron-lime conditioned sludge gave a fine-grained product.

. It was of interest that the dry solids were reduced by 30 percent, which means that this portion
of the sludge was oxidized. There were no noticeable odors from the composter. The test work

- did not permit extrapolation so that costs could be estimated for a full scale plant, since the:

- studies showed up scveral design weaknesses in the equipment. However, rough estimates’
indicated that such a composter and appurtenances would have a total cost no greater thanan
anaerobic digester for handling the same amount of dry solids by weight. This assumes that the.
digested sludge would be vacuum filtered; for composting, the raw sludge must aiso be vacuum
filtered. The operating costs probably would be higher for the composting installation.

One possible problem area in composting, however, is heavy metals. While its is true that
composting of sludges appears to reduce metals translocation to crops, care must be taken

that the original sludge is of sufficiently high quaiity. At the;time of this writing a Technical
bulletin is being developed by the Environmental Protection Agency, Office of Water Programs,
which will provide guidance on safe sludge composting procedures. ‘

s\



11. RECLAMATION AND REUSE
OF SLUDGES

Methods of processing various sludges so that the whole or portions of them could have a
beneficial use would obviously be of considerable significance with regard to ultimate disposal.
Therefore, such possibilities should be explored and evaluated. |

l 1.1 ALUM RECOVERY

| If chemical coagulation with alum and subsequent settling and/ or granular media filtration are \
, used to reduce the suspended solids in a wastewater treatment plant effluent, the resulting
sludge will be light and difficult to dewater. Tests should be made using a deep, coarse media
filter to determine if the gravity sedimentation step could be omitted. The solids that arc
accumulated in such a filter are densified and agglomerated so that they can be settled out of
the backwash water very readily, and thus the volume of sludge that must be disposed of is
+ greatly reduced.

Studies have been made in the USA and other countries on recovering the alum from this
: sludge when there is a high percentage of aluminum hydroxide. By acidifying the sludge with
commercial grade sulfuric acid to a pH of about 2.5, the aluminum hydroxide will be dissolved
" and converted to aluminum sulfate (alum). The organic and other solids can be settled out of
such a solution; they form a relatively small volume for final disposal after neutralization with
lime. The solution with the recovered alum would, of course, be reused. There are several
wastewater treatment plants in Tokyo which produce water for various industries. The total
capacity of all the plants is 400 mgd. At all these plants, the above described method of alum

recovery is used.

! "This method is economical at the Japanese plants, and also greatly simplifies the waste solids
disposal problem(/79), but it has the disadvantage that acidification of the sludge will
redissolve any preclpltated phosphates, iron, and manganese. This can be a serious handicapif
tphosphorus must be low in the treated effluent. The only phosphorus removed in such a
‘recovery process would be that in solution in the blowdown from the clarifier after
racidification. This would also be true of any precipitated iron or manganese. The problem
could be controlled by increasing the acid solution blowdown or by wasting some of the alum
sludge. but the recovery efficiency would decrease. In either case, more makeup alum would be
‘needcd Also, it may be necessary to add lime to tke water belng coagulated to provide
sufﬁc:em alkalmlty




- e — e e m e e - oS, LA
kAn alum recovery plant treating a low turbidity water supply (capacity 38 mgd) isin operation
Fat Daer. Scotland, and is quite successful and justified economically both from the aspects of
: savingalum and simplifying sludge disposal(/80). A water treatment plant in Warsaw, Poland,

‘i also uses the acid recovery system(/8/).

1 Another method for recovery of alum from sludge is the alkaline process using lime. This
| process was originally developed by the Lurgi Co. in Germany. It consists of adding lime to the
' alum sludge and stirring vigorously ata pH of 10 to 11. With this treatment, about 50 percent
| of the aluminum is recovered as a calcium aluminate, which can be reused as a coagulant
' together with fresh alum. The solids residue settles 1nd thickens readily. With this process, the,

' phosphates and any iron and manganese precipitates would not redissolve.
b [
)

. -

1.2 RECALCINATION OF LIME SLUDGE

If lime is used, with resultant precipitation of calcium carbonate and calcium phosphates, the
‘sludge probably should not be biologically digested, since some of the phosphate wiil be
:solubilized as the pH drops to neutral in the digester from generation of CO:. However, some
| recent limited studies indicate that digestion is possible, with only partial solubilization of the
calcium phosphate(27). Such sludges can be casily dewatered on, say, a2 vacuum filter and
disposed of in landfills or by incineration. The multiple hearth furnace has been adapted to
accomplish the dual function of incincration and calcining the precipitated calcium carbonate
to Ca0. Because of the difference in density of the ash and the CaO, a fairly high degree of

. separation can be achicved in a dry cyclone, and about 50 percent of the required lime can be

! recovered. Consideration must be given to the buildup of MgO and various inorganic inert
material. Such recovery is practiced at the Lake Tahoe waste treatment plant(/82), which hasa
capacity of 7 mgd. This method would not be economical for small plants.

11.3 HYDROLYSIS OF ORGANIC SLUDGES

Hydrolysis of organic materials has been used 1o make available otherwise undigestable food
ingredients. After hydrolysis, the solubilized material is concentrated to a thick syrup which is
referred to as “molasses.” (This term is used irrespective of the origin of the syrup, whether it be
from wood, soybeans, sorghum, cane, etc.) It has value as an animal feed and currently sells for
abhout 2 to § cents per pound.

The simplest method of hydrolysis is by injecting sulfur dioxide gas into a slurry of solids, then
heating it to about 135° C under pressure and holding it at this temperature forabout 3 hours.
Such studies were made using a concentrated activated sludge under sponsorship of the
EPA(183)184). About 50 percent of the sludge 1s solubilized. The cooled mixture was readily
filtered to produce a cake having 40 percent solids and a liquor of light yellow color. having 8
percent by weight of dissolved solids and a pH of 3.0. The liquor was concentrated in an
evaporator to 60 percent dissolved solids, which were 18 percent ash and 82 percent Organics. ;
The fate of trace elements in the hydrolyzed studge should be checked before feeding to animals
in thc human food chain.



12. OTHER TERTIARY AND ADVANCED
TREATMENT PROCESSES

-12.1 MICROSTRAINING

, Microstraining with a rotary drum type strainer has been used for removing suspended solids
from final clarifier effluents. The openings in the stainless steel fabric are on the order of 25
microns. The flow through the strainer is due to a differential head of a few inches of water. The

.screen is continually washed by directing a stream of clean water opposite the direction of flow

‘during the straining operation. This wash water with the suspended solids will amount to
about 3 to 5 percent of the flow being treated. Wash water is usually returned to the final or
primary clarifier.

Tests of the final clarifier effluent ata wastewater treatment plant in Baltimore showed that the
suspended solids were reduced on an average from 20 to 12 mg/ | and the BOD from 20 to 10
‘mg/ 1(183).

1 arge scale tests were made at the Chicago Metro Hanover Piant, and it was shown that the

miicrostrainer. under certain hydraulic loadngs, could reduce the suspended solids to 5 mg/ Lif
the influcnt solids loading did not exceed 15 mg/1(/86). It was not effective in removal of
alum-coagulated solids. There are over 0 microstrainer installations in Great Britain for
reducing the suspended solids in final wastewater effluents. However, on an average the
strained effluents have suspended solids ot about 15 mg/ 1. Microstrainers are not reported to
.be effective in removing colloidal solids(/&7).

12.2 FILTRATION AND ADSORPTION
USING G_RANULAR MEDIA

Various types of gravity and pressure filters with granular media are used for removing
suspended solids of various types and concentrations to reduce them in effluents. The media
may be sand; coal on top of sand; coal, sand. and garnet; mixtures of the above (mixed media
tvpe): activated carbon on sand; or activated carbon alone. When activated carbon is used.
some adsorption of soluble organic compounds is desired and obtained. However, such
adsorption must be relatively low, or the carbon would have to be removed frequently either.
*for disposal or regeneration.

81 |



In recent years, granular media filters with relatively large granules have been-built much ‘
decper than the standard 2- to 3-ft filter used for some 50 years in water treatment plants, Such
deep filters, up to 20 ft, with large void volumes, are used to remove concentrations of
suspended matter of 100 to 200 mg/ | at filtration rates up to 10 gpm/sq ft and higher from
wastewater.

The Europeans have used modified designs of granular media filters for many years in
wastewater treatment. The so-called upflow filter(/88) developed in the Netherlands has had
wide application and is now available in the USA. The filters are cleaned of the accumulated
suspended solids by taking the filter out of service and backwashing it with clean water (filtered
effluent usually), at rates which expand and fluidize the bed to about 100 to 125 percent of its
original volume. Frequently, air is bubbled up through the filter to produce a violent scrubbing
action and clean the granules, and then the water is turned on to remove the loosened dirt.

“The backwashing of granular media filters produces a liquid sidestream with a relatively high
concentration of suspended solids, varying from 100 to 1,000 mg/ |, which may amountto i to
S percent of the water filtered.

The volume of backwash water used varies between about 1.0 to 3.5 percent of the volume of
water filtered in studies on filtration of activated sludge plant effluent(/86). No correlation
with solids loading or removal rates has been observed, but it was found that the ratio of
backwash flow to flow treated decreased with the hydraulic loading rate (in galions per minute
per square foot) and with increasing head across the filter. The filtered effiuent averaged about
3 mg/ | in both BOD and suspended solids. The removal of suspended solids averaged about 70
percent and BOD removal averaged about 90 percent. The backwash water volume amounted
to about 2 percent of the wastewater filtered, and had an average BOD of 1,350 mg/ | and
suspended solids of about 350 mg/ 1.

The backwash water volume for upflow sand filters treating trickling filter effluent having
suspended solids of 30 mg/ 1 and a BOD of 20 mg/ | was about 1.25 percent of the volume
treated(/49). Suspended solids in the wash water were 2,260 mg/ | at | minuteafter the start of
hackwashing; they increased to 6.525 mg/ t after 2 minutes; and then decreased to 80 mg; |
after 7 minutes.

I he backwash water characteristics depend on the type of effluent applied to the filter. For
example. wash water from filters treating the cffiuent from coagulation or other chemical
trcatment would contain alum, lime, iron saits, polymer, or other chemicals in addition to the
pollutant removed. '

The backwash water is frequently recycled to the final clarifier; however, storage must be
provided since the backwash rate is several times the filtration rate gnd. unless there isa
multiple filter installation, the hydraufic load on a clarificr would be exewssive. With storage,
the backwash water can be recycled over a period of several hours. The gugpended solids must.
of course. be kept in suspension by some means of agitation.

In some cases the backwash water may be settled in a separate clarifier. 3ad the overflow can be
mixed with the plant effluent. An important characteristic of the solids that are washed off
granular media filters is that they are compact, dense, and fast settling ewen though ahead of
_the filter they may have been light. small. and flocculantin character. tn other words. the filter,
‘tends to densify and agglomerate the suspended solids in a wastewater effluent, whether they-.